
 

Approve Deny Signatures Date 

X  

 
Nicole H. Benoit, P.E. / Environmental Engineering Specialist January 31, 2022 

X  

 

 
Mahbuba Iasmin, P.E. / Environmental Engineering Manager February 11, 2022 

 

Southwest Regional Office 
CLEAN WATER PROGRAM 

a 

Application Type Renewal 

NPDES PERMIT FACT SHEET 
INDIVIDUAL SEWAGE 

Application No. PA0217867 

Facility Type 
Non-
Municipal APS ID 1032609 

Major / Minor Minor Authorization ID 1343735 

a 
Applicant and Facility Information 

a 

Applicant Name 
Resources for Human Development, 
Inc. 

 
Facility Name 

Resources For Human Development 
STP 

 

Applicant Address 6383 Tuscarawas Road   Facility Address 6383 Tuscarawas Road   

 Midland, PA 15059-2041   Midland, PA 15059-2041  

Applicant Contact Kevin Korzdi  Facility Contact Kevin Korzdi  

Applicant Phone (724) 508-3993  Facility Phone (724) 508-3993  

Client ID 347593  Site ID 486432  

Ch 94 Load Status Not Overloaded  Municipality Ohioville Borough  

Connection Status No Exceptions Allowed  County Beaver  

Date Application Received February 8, 2021  EPA Waived? Yes  

Date Application Accepted February 24, 2021  If No, Reason   

  

Purpose of Application Renewal of NPDES Permit PA0217867.  

a 

 

Summary of Review 

On February 8, 2021 the Department received an NPDES renewal application from Resources for Human Development, Inc. 
for the Resources for Human Development STP (RHD STP) located in Ohioville Borough of Beaver County.  The current permit 
was issued on August 23, 2016, transferred on September 26, 2019 (from Residential Resources Southwest), and expired 
August 31, 2021 but has been administratively extended.  The renewal application was received timely.  
 
The facility is in the health care business and treats wastewater generated at the facility at a hydraulic design capacity of 0.01 
MGD.  The average flow for the past two years is 0.0001 MGD.  There are no combined stormwater flows, bypasses or 
overflows of raw or partially treated sewage.  Influent sewage flows through an equalization tank, aeration tank, clarifier, 
chlorine contact tank, and dechlorination prior to final discharge.  Soda ash briquettes are used as needed for pH adjustment.  
Chlorination and dechlorination are achieved by use of tablets.  A total of 0.68 dry tons of sewage sludge was produced at the 
facility in 2020.  The facility did not receive any additional sludge from other sources.  The sludge is disposed at the New Castle 
WWTP via a third-party liquid sludge hauler. 
 
Act 14 notifications were submitted to the Beaver County Courthouse and Ohioville Borough via certified mail.  No comments 
were received.  
 
 
 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0217867 
Resources for Human Development STP  
 
 

2 

Summary of Review 

Public Participation 
 
DEP will publish notice of the receipt of the NPDES permit application and a tentative decision to issue the individual NPDES 
permit in the Pennsylvania Bulletin in accordance with 25 Pa. Code § 92a.82.  Upon publication in the Pennsylvania Bulletin, 
DEP will accept written comments from interested persons for a 30-day period (which may be extended for one additional 15-
day period at DEP’s discretion), which will be considered in making a final decision on the application.  Any person may request 
or petition for a public hearing with respect to the application.  A public hearing may be held if DEP determines that there is 
significant public interest in holding a hearing.  If a hearing is held, notice of the hearing will be published in the Pennsylvania 
Bulletin at least 30 days prior to the hearing and in at least one newspaper of general circulation within the geographical area 
of the discharge. 



NPDES Permit Fact Sheet NPDES Permit No. PA0217867 
Resources for Human Development STP  
 
 

3 

 
Discharge, Receiving Waters and Water Supply Information 

 

 Outfall No. 001  Design Flow (MGD) .01  

 Latitude 40º 40' 51"  Longitude -80º 29' 5"  

 Quad Name Midland  Quad Code 1302  

 Wastewater Description: Sewage Effluent  

 

 Receiving Waters 
Unnamed Tributary to Upper Dry 
Run (WWF)  Stream Code 33505  

 NHD Com ID 99680158  RMI 1.26  

 Drainage Area 0.056 sq. mi.  Yield (cfs/mi2) 0.00046   

 Q7-10 Flow (cfs) 0.000228  Q7-10 Basis U.S.G.S. StreamStats  

 Elevation (ft) 1080  Slope (ft/ft) 0.024  

 Watershed No. 20-B  Chapter 93 Class. WWF  

 Existing Use Attaining  Existing Use Qualifier N/A  

 Exceptions to Use None  Exceptions to Criteria None  

 Assessment Status Attaining Use(s)  

 Cause(s) of Impairment N/A  

 Source(s) of Impairment N/A  

 TMDL Status N/A  Name N/A  

 

 Background/Ambient Data Data Source  

 pH (SU) 7.0  Default  

 Temperature (°F) Ambient  Default  

 Hardness (mg/L) 100  Default  

 Other: N/A  N/A  

    

 Nearest Downstream Public Water Supply Intake City of East Liver Pool, Ohio, on the Ohio River  

 PWS Waters No   Flow at Intake (cfs) Unknown  

 PWS RMI 
3.55 miles downstream of 
West Virginia Border  Distance from Outfall (mi) 7.83  

       
 

 
Changes Since Last Permit Issuance: None 
 
Other Comments: This information is from the PA0217867 A-2 Fact Sheet from 2019 and updated as appropriate using 
eMapPA and U.S.G.S. StreamStats for the flow rates and RMI.  
 
 

 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0217867 
Resources for Human Development STP  
 
 

4 

 
Treatment Facility Summary 

a 

Treatment Facility Name: Resources For Human Development STP 
 

WQM Permit No. Issuance Date 

0498402 9/15/1998 

0498402 T-1 12/20/2010 

0498402 T-2 9/26/2019 
 

a 

Waste Type 
Degree of 
Treatment Process Type Disinfection 

Avg Annual 
Flow (MGD) 

Sewage Secondary Extended Aeration Hypochlorite 0.01 

a 

a 

Hydraulic Capacity 
(MGD) 

Organic Capacity 
(lbs/day) Load Status Biosolids Treatment 

Biosolids 
Use/Disposal 

0.01 N/A Not Overloaded None N/A 

 
Changes Since Last Permit Issuance: None 
 
Other Comments: None  

 
 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0217867 
Resources for Human Development STP 

 

5 

 

Compliance History 

 

 
DMR Data for Outfall 001 (from November 1, 2020 to October 31, 2021) 

 
Parameter OCT-21 SEP-21 AUG-21 JUL-21 JUN-21 MAY-21 APR-21 MAR-21 FEB-21 JAN-21 DEC-20 NOV-20 

             Flow (MGD) 
Average Monthly 0.001 0.001 0.001 0.001 0.001 0.001 0.001 0.001 0.001 0.001 0.001 0.001 

pH (S.U.) 
Instantaneous 
Minimum 7.24 7.05 6.88 6.92 7.0 7.1 6.8 6.6 6.3 6.7 6.6 6.2 

pH (S.U.) 
Instantaneous 
Maximum 8.24 7.92 7.65 7.22 7.4 7.3 7.3 8.3 7.3 7.2 7.1 7.4 

DO (mg/L) 
Instantaneous 
Minimum 6.11 5.1 6.07 5.4 5.81 6.10 5.0 5.11 5.20 5.6 5.19 5.06 

TRC (mg/L) 
Average Monthly < 0.02 < 0.02 0.04 0.07 0.06 0.04 0.03 0.03 0.03 0.02 0.03 0.03 

TRC (mg/L) 
Instantaneous 
Maximum 0.05 0.03 0.08 0.12 0.08 0.14 0.08 0.08 0.08 0.07 0.09 0.09 

CBOD5 (mg/L) 
Average Monthly < 4.0 4.5 < 3.4 3.75 9.3 6.0 4.55 9.43 15.55 < 3.00 < 3.00 3.70 

CBOD5 (mg/L) 
Instantaneous 
Maximum 5.0 4.9 3.7 4.50 22.10 6.80 4.90 15.8 25.40 < 3.00 < 3.00 4.40 

TSS (mg/L) 
Average Monthly < 5.0 < 8.7 6.5 4.0 9.0 3.0 7.0 6.33 23.50 5.00 4.50 15.0 

TSS (mg/L) 
Instantaneous 
Maximum 8.0 12.0 8.0 4.0 15.0 3.0 8.0 12 37.00 6.00 6.00 27.0 

Fecal Coliform 
(No./100 ml) 
Geometric Mean < 3.0 < 1.0 < 3 8 1 4 12 121 8.0 2.0 11 1 

Fecal Coliform 
(No./100 ml) 
Instantaneous 
Maximum 8.0 1.0 10 56 1 11 18 2420 13.0 4.0 58 1 

Total Nitrogen (mg/L) 
Daily Maximum           43.2  
Ammonia (mg/L) 
Average Monthly 0.3 0.3 0.30 0.97 0.33 0.39 0.33 0.67 0.55 0.24 0.24 0.27 



NPDES Permit Fact Sheet NPDES Permit No. PA0217867 
Resources for Human Development STP 

 

6 

Ammonia (mg/L) 
Instantaneous 
Maximum 0.31 0.30 0.31 1.62 0.34 0.52 0.44 2.35 0.85 0.27 0.24 0.34 

Total Phosphorus 
(mg/L) 
Daily Maximum           6.07  

 
 
 

Compliance History 

 

 
Effluent Violations for Outfall 001, from: December 1, 2020 To: October 31, 2021 

Parameter Date SBC DMR Value Units Limit Value Units 

CBOD5 02/28/21 Avg Mo 15.55 mg/L 10 mg/L 

CBOD5 06/30/21 IMAX 22.10 mg/L 20 mg/L 

CBOD5 02/28/21 IMAX 25.40 mg/L 20 mg/L 

TSS 02/28/21 Avg Mo 23.50 mg/L 10 mg/L 

TSS 02/28/21 IMAX 37.00 mg/L 20 mg/L 

 
Summary of Inspections: On July 26, 2021 the Department conducted an inspection of the facility.  Violations were noted for eDMR exceedances.  It was 
recommended that repairs are completed for the comminutor and sand filter.  At the time of inspection, the units were under repair and parts were backordered.  
The facility was previously inspected May 25, 2017 and no violations were noted. 
 
 
Summary of Operations Compliance Check: The facility has had numerous intermittent effluent violations for TSS and CBOD5 from December 2018 and into 2021.  

Operations may pursue this matter later with inspection / enforcement.   



NPDES Permit Fact Sheet NPDES Permit No. PA0217867 
Resources for Human Development STP 

 

7 

 

Operations Compliance Check Summary Report 

 

Facility:   Resources_For_Human_Development_STP 

NPDES Permit No.:   PA0217867 

Compliance Review Period:   11/18/2016 – 11/16/2021 

Open Violations by Client Summary 

None. 

Inspection Summary 

INSP ID INSPECTED 
DATE 

INSP TYPE AGENCY INSPECTION RESULT 
DESC 

# OF 
VIOLATIONS 

2598696 05/25/2017 Routine/Partial 
Inspection 

PA Dept of Environmental 
Protection 

No Violations 
Noted 

0 

2610782 04/11/2017 Administrative/File 
Review 

PA Dept of Environmental 
Protection 

Violation(s) Noted 1 

3174309 04/07/2021 Administrative/File 
Review 

PA Dept of Environmental 
Protection 

Administratively 
Closed 

0 

2942485 10/08/2019 Administrative/File 
Review 

PA Dept of Environmental 
Protection 

Violation(s) Noted 1 

3209072 06/22/2021 Administrative/File 
Review 

PA Dept of Environmental 
Protection 

Administratively 
Closed 

0 

3224399 07/26/2021 Compliance Evaluation PA Dept of Environmental 
Protection 

Violation(s) Noted 1 

 

Violation Summary 

VIOL ID VIOLATION 
DATE 

VIOLATION TYPE DESC RESOLVED 
DATE 

789761 04/11/2017 NPDES - Failure to use a format or process required by DEP for self-
monitoring results 

05/05/2017 

864540 10/08/2019 Operator Certification - Failure to submit annual system fee 10/25/2019 

924323 07/26/2021 NPDES - Violation of effluent limits in Part A of permit 08/12/2021 

 

Enforcement Summary 

ENF ID ENF TYPE DESC EXECUTED DATE VIOLATIONS  ENF FINALSTATUS ENF CLOSED DATE  

354913  Notice of Violation 04/11/2017 92A.61(G) Comply/Closed 05/05/2017 

396541 Notice of Violation 08/12/2021 92A.44     

379560 Notice of Violation 10/08/2019 302.202 Comply/Closed 10/25/2019 

javascript:void(window.open('http://cedatareporting.test.pa.lcl/ReportServer/Pages/ReportViewer.aspx?%2fInternal%2fDEP%2fCW%2fSSRS%2fWMS_Violations&P_REGION=196&P_INSP_ID=2598696'))
javascript:void(window.open('http://cedatareporting.test.pa.lcl/ReportServer/Pages/ReportViewer.aspx?%2fInternal%2fDEP%2fCW%2fSSRS%2fWMS_Violations&P_REGION=196&P_INSP_ID=2610782'))
javascript:void(window.open('http://cedatareporting.test.pa.lcl/ReportServer/Pages/ReportViewer.aspx?%2fInternal%2fDEP%2fCW%2fSSRS%2fWMS_Violations&P_REGION=196&P_INSP_ID=3174309'))
javascript:void(window.open('http://cedatareporting.test.pa.lcl/ReportServer/Pages/ReportViewer.aspx?%2fInternal%2fDEP%2fCW%2fSSRS%2fWMS_Violations&P_REGION=196&P_INSP_ID=2942485'))
javascript:void(window.open('http://cedatareporting.test.pa.lcl/ReportServer/Pages/ReportViewer.aspx?%2fInternal%2fDEP%2fCW%2fSSRS%2fWMS_Violations&P_REGION=196&P_INSP_ID=3209072'))
javascript:void(window.open('http://cedatareporting.test.pa.lcl/ReportServer/Pages/ReportViewer.aspx?%2fInternal%2fDEP%2fCW%2fSSRS%2fWMS_Violations&P_REGION=196&P_INSP_ID=3224399'))
https://www.depgreenport.state.pa.us/eWellDocs/Download/EnforcementDocsDownload/?s=4&Entity_Type=82&Enforcement_Id=354913


NPDES Permit Fact Sheet NPDES Permit No. PA0217867 
Resources for Human Development STP 

 

8 

DMR Violation Summary   

Effluent limit violation summary 11/18/2016 – 11/18/2021:   

MONITORING 
END DATE 

OUTFALL PARAMETER SAMPLE 
VALUE 

PERMIT 
VALUE 

UNIT OF 
MEASURE 

STATISTICAL BASE CODE 

12/31/2018 001 Total Suspended Solids 22.00    10 mg/L Average Monthly 

12/31/2018 001 Total Suspended Solids 22.00    20 mg/L Instantaneous Maximum 

03/31/2019 001 Ammonia-Nitrogen 8.0    5.0 mg/L Average Monthly 

03/31/2019 001 Fecal Coliform 9360    2000 CFU/100 ml Geometric Mean 

03/31/2019 001 Ammonia-Nitrogen 13.0    10.0 mg/L Instantaneous Maximum 

03/31/2019 001 Fecal Coliform 86640    10000 CFU/100 ml Instantaneous Maximum 

04/30/2019 001 Total Suspended Solids 13.00    10 mg/L Average Monthly 

09/30/2019 001 Fecal Coliform 2420    1000 No./100 ml Instantaneous Maximum 

11/30/2019 001 Total Suspended Solids 22    10 mg/L Average Monthly 

11/30/2019 001 Total Suspended Solids 28    20 mg/L Instantaneous Maximum 

02/29/2020 001 Carbonaceous Biochemical 
Oxygen Demand (CBOD5) 

35.60    10 mg/L Average Monthly 

02/29/2020 001 Total Suspended Solids 20.50    10 mg/L Average Monthly 

02/29/2020 001 Carbonaceous Biochemical 
Oxygen Demand (CBOD5) 

68.20    20 mg/L Instantaneous Maximum 

02/29/2020 001 Total Suspended Solids 28.00    20 mg/L Instantaneous Maximum 

03/31/2020 001 Total Suspended Solids 15    10 mg/L Average Monthly 

03/31/2020 001 Total Suspended Solids 25    20 mg/L Instantaneous Maximum 

05/31/2020 001 Carbonaceous Biochemical 
Oxygen Demand (CBOD5) 

10.40    10 mg/L Average Monthly 

07/31/2020 001 Total Suspended Solids 15    10 mg/L Average Monthly 

07/31/2020 001 Total Suspended Solids 26    20 mg/L Instantaneous Maximum 

11/30/2020 001 Total Suspended Solids 15.0    10 mg/L Average Monthly 

11/30/2020 001 Total Suspended Solids 27.0    20 mg/L Instantaneous Maximum 

02/28/2021 001 Carbonaceous Biochemical 
Oxygen Demand (CBOD5) 

15.55    10 mg/L Average Monthly 

02/28/2021 001 Total Suspended Solids 23.50    10 mg/L Average Monthly 

02/28/2021 001 Carbonaceous Biochemical 
Oxygen Demand (CBOD5) 

25.40    20 mg/L Instantaneous Maximum 

02/28/2021 001 Total Suspended Solids 37.00    20 mg/L Instantaneous Maximum 

06/30/2021 001 Carbonaceous Biochemical 
Oxygen Demand (CBOD5) 

22.10    20 mg/L Instantaneous Maximum 

 

Compliance Status: 

Facility has had numerous intermittent effluent violations from December 2018 and into 2021.  Operations may pursue 

this matter later with inspection / enforcement.   

Completed by:   David Roote  

Completed date:   11/18/2021  



NPDES Permit Fact Sheet NPDES Permit No. PA0217867 
Resources for Human Development STP 

 

9 

 
Development of Effluent Limitations 

 

Outfall No. 001  Design Flow (MGD) .01 

Latitude 40º 40' 51.00"  Longitude -80º 29' 5.00" 

Wastewater Description: Sewage Effluent 

 
 
Technology-Based Limitations 
 
The following technology-based limitations apply, subject to water quality analysis and BPJ where applicable: 
 

Pollutant Limit (mg/l) SBC Federal Regulation State Regulation 

Flow 
Report Average Monthly - 92a.47, 92a.61(b) 

Report Daily Maximum - 92a.47, 92a.61(b) 

CBOD5 

25 Average Monthly 133.102(a)(4)(i) 92a.47(a)(1) 

40 Average Weekly 133.102(a)(4)(ii) 92a.47(a)(2) 

50 IMAX - BPJ 

Total Suspended 
Solids 

30 Average Monthly 133.102(b)(1) 92a.47(a)(1) 

45 Average Weekly 133.102(b)(2) 92a.47(a)(2) 

60 IMAX - BPJ 

Total Residual Chlorine 0.5 Average Monthly - 
92a.48(b)(2), 
92a.47(a)(8) 

1.6 IMAX - BPJ 

Ammonia-Nitrogen 
Report (See SOP 

Note 5) Average Monthly -  
BPJ 

Dissolved Oxygen  4.0 Minimum - BPJ 

pH 
6.0 S.U. Minimum 133.102(c) 95.2(1), 92a.47(a)(7) 

9.0 S.U. IMAX 133.102(c) 95.2(1), 92a.47(a)(7) 

Total Nitrogen Report Average Monthly - 92a.61(b) 

Total Phosphorus Report Average Monthly - 92a.61(b) 

Fecal Coliform  
(May – September) 

200 / 100 ml Monthly Geo Mean - 92a.47(a)(4) 

1,000 / 100 ml IMAX - 92a.47(a)(4) 

Fecal Coliform 
(October – April) 

2,000 / 100 ml Monthly Geo Mean - 92a.47(a)(5) 

10,000 / 100 ml IMAX - 92a.47(a)(5) 

E. Coli Report No./100 mL IMAX - BPJ 

 
 
Comments:  
 
These technology-based effluent limitations and monitoring are being imposed in accordance with “Standard Operating 
Procedure (SOP) for Clean Water Program; Establishing Effluent Limitations for Individual Sewage Permits; SOP No. BCW-
PMT-033; Final, November 9, 2012; Revised, March 24, 2021; Version 1.9”. 
 
In addition to the effluent limitations for CBOD5 and Total Suspended Solids, a Part A Additional Requirements condition 
will require the 30-day (monthly) average percent removal to be not less than 85 percent in accordance with 40 CFR 
133.102(a)(4)(iii) and 133.102(b)(3), respectively.  In addition to the federal regulations, the state specifies this percent 
removal as well in 25 Pa. Code Chapter 92a.47(a)(3).  The percent removal is to be on a concentration basis.  The permittee 
shall report any exceedances in the DMR submittal and the Chapter 94 report. 
 
25 Pa. Code Chapter 92a.47(a)(7) states sewage permits must comply with 95.2(1) for pH and 95.2(2) for oil in the 
discharge.  The narrative standards in the Additional Requirements of Part A of the NPDES permit prohibits the presence 
of a film or sheen on the receiving water.  A sheen or film is typically visible at concentrations around the detection level 
(approximately 5 mg/L) and therefore provides sufficient protection against oil or grease releases to the receiving stream.  
The sewage discharge is not expected to be oil-bearing and so imposition of numeric effluent limitations is unnecessary. 
 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0217867 
Resources for Human Development STP 

 

10 

Annual monitoring of total nitrogen and total phosphorus will be required based on their presence as pollutants of concern 
in sewage.   
 
 
Anti-Backsliding: 
 
Section 402(o) of the CWA states “…a permit may not be renewed, reissued, or modified … subsequent to the original 
issuance of such permit, to contain effluent limitations which are less stringent than the comparable effluent limitations in 
the previous permit.”  Similarly, 40 CFR 122.44(l)(1) states “(l) Reissued permits. (1) Except as provided in paragraph (l)(2) 
of this section when a permit is renewed or reissued, interim effluent limitations, standards or conditions must be at least as 
stringent as the final effluent limitations, standards, or conditions in the previous permit (unless the circumstances on which 
the previous permit was based have materially and substantially changed since the time the permit was issued and would 
constitute cause for permit modification or revocation and reissuance under §122.62.)” 
 
A Best Professional Judgement (BPJ) does not need to be developed where anti-backsliding requirements are in effect.  
The permit issued September 26, 2019 established the following effluent limitations.  It is noted if the SOP recommended 
limitations, or anti-backsliding, is more stringent and will continue to be applied in the renewed permit.  It is noted if both 
SOP and current limits are the same. 
 

Parameter (mg/L) Minimum Average 
Monthly 

Daily 
Maximum 

Instant. 
Maximum 

Most Stringent 

Flow (MGD)  0.01   Anti-backsliding 

pH (S.U.) 6.0   9.0 Same 

Dissolved Oxygen 5.0    Anti-backsliding 

TRC  0.10  0.24 Anti-backsliding 

CBOD5  10  20 Anti-backsliding 

TSS  10  20 Anti-backsliding 

Fecal Coliform (No./100 
mL) Oct 1 – Apr 30 

 2000  
Geo Mean 

 10000 Same 

Fecal Coliform (No./100 
mL) May 1 – Sep 30 

 200 
Geo Mean 

 1000 Same 

Total Nitrogen   Report  Same 

Ammonia-Nitrogen  
Nov 1 – Apr 30 

 5.0  10.0 Anti-backsliding 
(WQBEL) 

Ammonia-Nitrogen  
May 1 – Oct 31 

 2.0  4.0 Anti-backsliding 
(WQBEL) 

Total Phosphorus   Report  Same 

 
 
Water Quality-Based Limitations 
 
The discharge is to an unnamed tributary of Upper Dry Run (Stream Code 33505), categorized in 25 Pa. Code Chapter 93 
as a Warm Water Fishery (WWF).  Both the tributary and Upper Dry Run is attaining its designated use.   
 
 
Total Dissolved Solids:  
 
The requirements of §95.10 related to TDS and constituent solids are not applicable to this discharge.  The facility’s 
discharge was authorized prior to August 21, 2010 and has not expanded since.  The SOP - Establishing Effluent Limitations 
for Individual Sewage Permits recommends monitoring where the TDS exceeds 1000 mg/L.  There is no reasonable 
expectation that this sewage contains elevated TDS, and so TDS monitoring is not needed.     
 
 
Toxics Management Spreadsheet: 
 
The facility’s discharge is well below 0.1 MGD at just 0.01 MGD and therefore is not required to conduct detailed effluent 
testing analysis in the renewal application.  Toxic pollutants are not required for analysis, and there are no indications that 
these pollutants would be present in the sewage discharge.  TMS modeling is not needed.     



NPDES Permit Fact Sheet NPDES Permit No. PA0217867 
Resources for Human Development STP 

 

11 

 
 
WQM 7.0 Model: 
 
The WQM 6.3 model was run in 1998 to establish ammonia-nitrogen, CBOD5 and dissolved oxygen effluent limitations.  
The model results have continued to be referenced in subsequent renewals through 2019.  There have been no significant 
changes at the facility but to ensure the most current criteria and calculations are applied, WQM 7.0 Version 1.1 was run 
for this renewal analysis.   
 
WQM 7.0 for Windows determines wasteload allocations and effluent limitations for CBOD5, NH3-N and DO for single and 
multiple point source discharge scenarios. To accomplish this, the model simulates two basic processes. In the NH3-N 
module, the model simulates the mixing and degradation of NH3-N in the stream and compares calculated instream NH3-
N concentrations to NH3-N water quality criteria. In the DO module, the model simulates the mixing and consumption of DO 
in the stream due to the degradation of CBOD5 and NH3-N, and compares calculated instream DO concentrations to DO 
water quality criteria. WQM 7.0 then determines the highest pollutant loadings that the stream can assimilate while still 
meeting water quality criteria under design conditions. 
 
Title 25 Chapter 93 §93.7 of the Pennsylvania Code contains the NH3-N and DO criteria that are applicable to WQM 7.0. 
NH3-N criteria are divided into acute fish and aquatic life toxicity criteria, and chronic fish and aquatic life toxicity criteria. 
The NH3-N criteria are pH and temperature dependent. WQM 7.0 automatically calculates the appropriate NH3-N criteria 
for any given scenario based on the pH and temperature entered by the user. One of four possible criteria for DO is 
applicable to any given stream segment in the Commonwealth, depending on the designated water use for that stream 
segment specified in Chapter 93 §93.9. CBOD5 is important only because of its effect on DO concentrations in the stream. 
 
The procedure for applying the model generally involves five steps. The first step is to select or create a set of data inputs, 
which include general, stream, discharge, and parameter data. The second step is to provide a set of modeling 
specifications, which specify how the model should handle the input data. The third step is to run the NH3-N module to 
determine allowable NH3-N wasteload allocations required to meet both acute and chronic toxicity NH3-N water quality 
criteria. The fourth step is to run the DO module to determine allowable CBOD5 and (where applicable) NH3-N wasteload 
allocations required to meet DO water quality criteria. The final step is to determine the allowable NPDES effluent 
concentrations based on the wasteload allocations determined in steps 3 and 4. 
 
Total ammonia in an aqueous system is a balance between un-ionized ammonia (NH3-N) and the ionized ammonium ion 
(NH4+). The speciation between NH3-N and NH4+ is important, because NH3-N is highly toxic to fish and aquatic life, while 
NH4+ is much less toxic. High temperature and high pH favor the formation of NH3-N, while low temperature and low pH 
favor the formation of NH4+. For instance, much more of the toxic NH3-N will exist at pH 8 as compared to pH 7. WQM 7.0 
calculates the applicable instream NH3-N water quality criteria for each reach based on equations defined in PA Code 25 
§93.7. The calculated instream NH3-N water quality criterion is sensitive to the instream (analysis) temperature and pH, 
and substantially different water quality criteria and WLAs may result from relatively small changes in instream temperature 
and pH.  It is important to assure that the simulation reflects the best data available for stream/tributary and discharge 
temperature and pH. 
 
Using a default 25 mg/L CBOD5 concentration and 25 mg/L default ammonia concentration, the model was run.  Detailed 
discharge temperature data was not provided and so default values were used.  Q7-10 conditions occur during the summer 
months, and so the low-flow yield was doubled for the winter model run.  The following input conditions were used for the 
summer and winter months: 
 

Condition Tributary 
Temperature 
(°C) 

Discharge 
Temperature 
(°C) 

D.O. Stream Goal 
(mg/L) 

Stream Yield 
 (cfs/mi2) 

Stream Flow Rate 
(cfs) 

Summer (May – Oct) 25.0 20.0 5.0 0.00046 0.000228 

Winter (Nov – Apr) 5.0 15.0 5.0 0.00092 0.000456 

 
The model produced the following recommended effluent limitations.  Included for reference is the current effluent limitations 
for ammonia. 
 
 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0217867 
Resources for Human Development STP 

 

12 

 Proposed Ammonia Limitation Current Ammonia Limitation 

 Monthly Average Daily Maximum Monthly Average Daily Maximum 

Summer (May – Oct) 1.9 3.8 2.0 4.0 

Winter (Nov – Apr) 2.8 5.6 5.0 10.0 

 
The ammonia water quality criterion and mixing dynamics are sensitive to temperature, and the lowered flow rate had a 
greater impact on changing the winter effluent limitations than the summer limits.  The 1998 WQM6.3 Model used a Q7-10 
flow rate of 0.0027 cfs for the summer condition whereas the current low flow estimate from the U.S.G.S. StreamStats model 
is 0.000228 cfs, approximately one order of magnitude less.  The 1998 model used a winter Q7-10 estimate of 0.0054 cfs 
as opposed to the current 0.000456 cfs flow rate, which is also approximately one order of magnitude less.   
 
Per the past 12 twelves of DMR data, the maximum ammonia concentration was 2.35 mg/L in March.  During the summer 
months, the maximum concentration was 1.62 mg/L in July.  Based on this, compliance is expected upon permit issuance 
and a Schedule of Compliance is unnecessary.   
 
The model did not recommend a more stringent WQBEL for CBOD5 or dissolved oxygen.  The TBELs are sufficient to 
protect the stream.   
 
See Attachment A for model results. 
 
 
Chlorination: 
 
The facility uses hypochlorite tablets (bleach) for disinfection in the chlorine contact tank.  The TRC spreadsheet was used 
to calculate the water quality based TRC limits since the TRC model previously used 4 samples per month instead of the 
current 5/week sampling frequency (approximately 20 samples per month).  Also, like the ammonia modeling above, the 
flow rate was also corrected to the most current Q7-10 flow estimate (approximately 10% of previous flow).  The updated 
model uses a default 0.3 Chlorine Demand of the Stream as recommended in the model instructions (previously 0.8) and a 
0.5 mg/L BAT/BPJ value as recommended (previously 1.4).  The stream chlorine demand is the portion of chlorine in the 
stream formed into other compounds not measurable as residual chlorine.  A site-specific value was not provided and so 
the default value was used.  The BAT/BPJ ratio is used as a technology-based average monthly effluent limit of 0.5 mg/L in 
the event the calculated WQBEL is less stringent. 
 
The results of the model are in Appendix B.  The previous permit established 0.10 mg/L as a monthly average and 0.24 
mg/L as an IMAX.  The proposed TRC effluent limitation is 0.01 mg/L as a monthly average and 0.04 mg/L as an IMAX.  
The Department’s target quantitation level (QL) for TRC is 20 ug/L or 0.02 mg/L.  The permittee will be able to detect values 
at and below the IMAX concentration, but may not with the 0.01 mg/L average monthly limitation.  A Part C Condition will 
be added to allow for compliance with the monthly average effluent limitation in Part A of the permit and if the average result 
is less than the Department’s QL. 
 
 
Schedule of Compliance: 
 
The DMR data for the past twelve months had an average monthly TRC range from <0.02 mg/L to 0.07 mg/L.  Only the 
most recent two months were less than the QL value and one month was equal to it.  The corresponding IMAX values 
ranged from 0.03 to 0.14 mg/L, with an average value of approximately 0.08 mg/L.  This is twice the concentration of the 
proposed 0.04 mg/L IMAX.  The monthly average 0.01 mg/L limit (evaluated as <0.02 mg/L) is also expected to be out of 
compliance upon permit issuance. A Schedule of Compliance (SOC) will be provided for the more stringent TRC effluent 
limitation.  During the SOC period, the current effluent limits will remain in effect. 
 
An SOC is defined in 25 Pa Code Chapter 92a.2 as “Schedule of compliance—A schedule of remedial measures 
including an enforceable sequence of actions or operations leading to compliance with effluent limitations, prohibitions, 
other limitations or standards.”  The authority to establish a SOC is provided in 25 Pa Code Chapter 92a.51.  A Part C 
Condition will allow for site-specific studies to be conducted and submitted to the Department for consideration of 
modifying the TRC effluent limitations, or the permittee shall achieve compliance with the final effluent limits within three 
(3) years of the permit effective date. 
 
 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0217867 
Resources for Human Development STP 

 

13 

 
 
Sampling Frequency 
 
The current permit has the following sampling measurement frequencies: 
 

Pollutants Minimum Measurement Frequency 

Flow, CBOD5, TSS, Fecal Coliform, Ammonia-N 2/month 

pH, DO, TRC  5/week 

Total N, Total P 1/year 

 
With eDMR exceedances for CBOD5 and TSS across three months during the past year, sampling for those two parameters 
will be increased to 1/week.  Flow will be increased to 1/week as well. 
 
The proposed sampling frequency for all parameters is: 
 

Pollutants Minimum Measurement Frequency 

Fecal Coliform, Ammonia-N 2/month 

Flow, CBOD5, TSS 1/week 

pH, DO, TRC 5/week 

Total N, Total P, E. Coli 1/year 

 
 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0217867 
Resources for Human Development STP 

 

14 

 
 

Proposed Effluent Limitations and Monitoring Requirements 

 
The limitations and monitoring requirements specified below are proposed for the draft permit, and reflect the most stringent limitations amongst technology, water 
quality and BPJ.  Instantaneous Maximum (IMAX) limits are determined using multipliers of 2 (conventional pollutants) or 2.5 (toxic pollutants).  Sample frequencies 
and types are derived from the “NPDES Permit Writer’s Manual” (362-0400-001), SOPs and/or BPJ. 
 
 Outfall 001, Effective Period: Permit Effective Date through Three (3) Years After Permit Effective Date.  

Parameter 

Effluent Limitations Monitoring Requirements 

Mass Units (lbs/day) (1) Concentrations (mg/L) Minimum (2) 
Measurement 

Frequency 

Required 
Sample 

Type 
Average 
Monthly 

Weekly 
Average 

Instant. 
Minimum 

Average 
Monthly 

Daily 
Maximum 

Instant. 
Maximum 

Flow (MGD) 0.01 XXX XXX XXX XXX XXX 1/week Measured 

pH (S.U.) XXX XXX 6.0 XXX XXX 9.0 5/week Grab 

Dissolved Oxygen XXX XXX 5.0 XXX XXX XXX 5/week Grab 

TRC XXX XXX XXX 0.10 XXX 0.24 5/week Grab 

CBOD5 XXX XXX XXX 10.0 XXX 20.0 1/week Grab 

TSS XXX XXX XXX 10.0 XXX 20.0 1/week Grab 

Fecal Coliform (No./100 ml) 
Oct 1 - Apr 30 XXX XXX XXX 

2000 
Geo Mean XXX 10,000 2/month Grab 

Fecal Coliform (No./100 ml) 
May 1 - Sep 30 XXX XXX XXX 

200 
Geo Mean XXX 1,000 2/month Grab 

Ammonia 
May 1 – Oct 31 XXX XXX XXX 1.9 XXX 3.8 2/month Grab 

Ammonia 
Nov 1 – Apr 30 XXX XXX XXX 2.8 XXX 5.6 2/month Grab 

Total Nitrogen XXX XXX XXX XXX Report XXX 1/year Grab 

Total Phosphorus XXX XXX XXX XXX Report XXX 1/year Grab 

E. Coli (No./100 ml) XXX XXX XXX XXX Report XXX 1/year Grab 

 
Compliance Sampling Location: End of pipe 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0217867 
Resources for Human Development STP 

 

15 

 
 
 
Outfall 001, Effective Period: Three (3) Years After Permit Effective Date through Permit Expiration Date.  

Parameter 

Effluent Limitations Monitoring Requirements 

Mass Units (lbs/day) (1) Concentrations (mg/L) Minimum (2) 
Measurement 

Frequency 

Required 
Sample 

Type 
Average 
Monthly 

Weekly 
Average 

Instant. 
Minimum 

Average 
Monthly 

Daily 
Maximum 

Instant. 
Maximum 

Flow (MGD) 0.01 XXX XXX XXX XXX XXX 1/week Measured 

pH (S.U.) XXX XXX 6.0 XXX XXX 9.0 5/week Grab 

Dissolved Oxygen XXX XXX 5.0 XXX XXX XXX 5/week Grab 

TRC XXX XXX XXX 0.01 XXX 0.04 5/week Grab 

CBOD5 XXX XXX XXX 10.0 XXX 20.0 1/week 
8-Hr 

Composite 

TSS XXX XXX XXX 10.0 XXX 20.0 1/week 
8-Hr 

Composite 

Fecal Coliform (No./100 ml) 
Oct 1 - Apr 30 XXX XXX XXX 

2000 
Geo Mean XXX 10,000 2/month Grab 

Fecal Coliform (No./100 ml) 
May 1 - Sep 30 XXX XXX XXX 

200 
Geo Mean XXX 1,000 2/month Grab 

Ammonia 
May 1 – Oct 31 XXX XXX XXX 1.9 XXX 3.8 2/month 

8-Hr 
Composite 

Ammonia 
Nov 1 – Apr 30 XXX XXX XXX 2.8 XXX 5.6 2/month 

8-Hr 
Composite 

Total Nitrogen XXX XXX XXX XXX Report XXX 1/year Grab 

Total Phosphorus XXX XXX XXX XXX Report XXX 1/year Grab 

E. Coli (No./100 ml) XXX XXX XXX XXX Report XXX 1/year Grab 

 
Compliance Sampling Location: End of pipe 



NPDES Permit Fact Sheet NPDES Permit No. PA0217867 
Resources for Human Development STP 

 

16 

 

 

 
Tools and References Used to Develop Permit 

a 

 WQM for Windows Model (see Attachment A) 

 Toxics Management Spreadsheet (see Attachment      ) 

 TRC Model Spreadsheet (see Attachment B) 

 Temperature Model Spreadsheet (see Attachment      ) 

 Water Quality Toxics Management Strategy, 361-0100-003, 4/06. 

 Technical Guidance for the Development and Specification of Effluent Limitations, 362-0400-001, 10/97. 

 Policy for Permitting Surface Water Diversions, 362-2000-003, 3/98. 

 Policy for Conducting Technical Reviews of Minor NPDES Renewal Applications, 362-2000-008, 11/96. 

 Technology-Based Control Requirements for Water Treatment Plant Wastes, 362-2183-003, 10/97. 

 
Technical Guidance for Development of NPDES Permit Requirements Steam Electric Industry, 362-2183-004, 
12/97. 

 Pennsylvania CSO Policy, 385-2000-011, 9/08. 

 Water Quality Antidegradation Implementation Guidance, 391-0300-002, 11/03. 

 
Implementation Guidance Evaluation & Process Thermal Discharge (316(a)) Federal Water Pollution Act, 391-
2000-002, 4/97. 

 Determining Water Quality-Based Effluent Limits, 391-2000-003, 12/97. 

 Implementation Guidance Design Conditions, 391-2000-006, 9/97. 

 
Technical Reference Guide (TRG) WQM 7.0 for Windows, Wasteload Allocation Program for Dissolved Oxygen 
and Ammonia Nitrogen, Version 1.0, 391-2000-007, 6/2004. 

 
Interim Method for the Sampling and Analysis of Osmotic Pressure on Streams, Brines, and Industrial Discharges, 
391-2000-008, 10/1997. 

 
Implementation Guidance for Section 95.6 Management of Point Source Phosphorus Discharges to Lakes, Ponds, 
and Impoundments, 391-2000-010, 3/99. 

 
Technical Reference Guide (TRG) PENTOXSD for Windows, PA Single Discharge Wasteload Allocation Program 
for Toxics, Version 2.0, 391-2000-011, 5/2004. 

 Implementation Guidance for Section 93.7 Ammonia Criteria, 391-2000-013, 11/97. 

 
Policy and Procedure for Evaluating Wastewater Discharges to Intermittent and Ephemeral Streams, Drainage 
Channels and Swales, and Storm Sewers, 391-2000-014, 4/2008. 

 Implementation Guidance Total Residual Chlorine (TRC) Regulation, 391-2000-015, 11/1994. 

 Implementation Guidance for Temperature Criteria, 391-2000-017, 4/09. 

 Implementation Guidance for Section 95.9 Phosphorus Discharges to Free Flowing Streams, 391-2000-018, 10/97. 

 
Implementation Guidance for Application of Section 93.5(e) for Potable Water Supply Protection Total Dissolved 
Solids, Nitrite-Nitrate, Non-Priority Pollutant Phenolics and Fluorides, 391-2000-019, 10/97. 

 
Field Data Collection and Evaluation Protocol for Determining Stream and Point Source Discharge Design 
Hardness, 391-2000-021, 3/99. 

 
Implementation Guidance for the Determination and Use of Background/Ambient Water Quality in the Determination 
of Wasteload Allocations and NPDES Effluent Limitations for Toxic Substances, 391-2000-022, 3/1999. 

 Design Stream Flows, 391-2000-023, 9/98. 

 
Field Data Collection and Evaluation Protocol for Deriving Daily and Hourly Discharge Coefficients of Variation (CV) 
and Other Discharge Characteristics, 391-2000-024, 10/98. 

 Evaluations of Phosphorus Discharges to Lakes, Ponds and Impoundments, 391-3200-013, 6/97. 

 Pennsylvania’s Chesapeake Bay Tributary Strategy Implementation Plan for NPDES Permitting, 4/07. 

 
SOP: New and Reissuance Sewage Individual NPDES Permit Applications; SOP No. BCW-PMT-002; Final, 
November 9, 2012; Revised, January 6, 2020; Version 1.9 

 
SOP: Establishing Effluent Limitations for Individual Sewage Permits; SOP No. BCW-PMT-033  
Final, November 9, 2012; Revised, March 24, 2021; Version 1.9 

 
 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0217867 
Resources for Human Development STP 

 

17 

Attachment A – WQM 7.0 Modeling 
 

 
Summer Conditions 

 

 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0217867 
Resources for Human Development STP 

 

18 

 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0217867 
Resources for Human Development STP 

 

19 

 
 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0217867 
Resources for Human Development STP 

 

20 

  
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0217867 
Resources for Human Development STP 

 

21 

 
 
Winter Conditions 

 

 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0217867 
Resources for Human Development STP 

 

22 

 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0217867 
Resources for Human Development STP 

 

23 

 
 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0217867 
Resources for Human Development STP 

 

24 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0217867 
Resources for Human Development STP 

 

25 

 
 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0217867 
Resources for Human Development STP 

 

26 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0217867 
Resources for Human Development STP 

 

27 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0217867 
Resources for Human Development STP 

 

28 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0217867 
Resources for Human Development STP 

 

29 

 
 
 
 
 
 

 

 
 
 
 
 
 
 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0217867 
Resources for Human Development STP 

 

30 

WQM6.3 Model Results: 
 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0217867 
Resources for Human Development STP 

 

31 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0217867 
Resources for Human Development STP 

 

32 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0217867 
Resources for Human Development STP 

 

33 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0217867 
Resources for Human Development STP 

 

34 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0217867 
Resources for Human Development STP 

 

35 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0217867 
Resources for Human Development STP 

 

36 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0217867 
Resources for Human Development STP 

 

37 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0217867 
Resources for Human Development STP 

 

38 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0217867 
Resources for Human Development STP 

 

39 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0217867 
Resources for Human Development STP 

 

40 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0217867 
Resources for Human Development STP 

 

41 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0217867 
Resources for Human Development STP 

 

42 

 
 
 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0217867 
Resources for Human Development STP 

 

43 

 
Attachment B – TRC Model Spreadsheet 

 
Proposed: 

 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0217867 
Resources for Human Development STP 

 

44 

 

 

 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0217867 
Resources for Human Development STP 

 

45 

 

 

 
Previous Basis: 

 

 
 
 
 
 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0217867 
Resources for Human Development STP 

 

46 

 
Attachment C – Chapter 93 Stream Designation 

 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0217867 
Resources for Human Development STP 

 

47 

 
 

 
Attachment D – Federal Regulations 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0217867 
Resources for Human Development STP 

 

48 

 
 

 
 
 
 
 
 
 

Attachment E – State Regulations 



NPDES Permit Fact Sheet NPDES Permit No. PA0217867 
Resources for Human Development STP 

 

49 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0217867 
Resources for Human Development STP 

 

50 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0217867 
Resources for Human Development STP 

 

51 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0217867 
Resources for Human Development STP 

 

52 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0217867 
Resources for Human Development STP 

 

53 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0217867 
Resources for Human Development STP 

 

54 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0217867 
Resources for Human Development STP 

 

55 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0217867 
Resources for Human Development STP 

 

56 

 
 


